ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

~ EXHIBIT

BT

AN <

=

I

VT

CE

o

oL

HRY

T# 3NIHOWN

AT NIWZZI)
a1 WIHFO v

(NDTL9207 331714 83/\[]) ININVZZIW - LNOAVT 331411334

45 00041
INDYHO
1

T

T

818

L1 U

yig

cig

9l

618

024



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

May 27 2005 11:27RAM HP LASERJET FAX P-

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD
CHAMPAIGN COUNTY, ILLINOIS

MORTON F. DOROTRHY,
Complainant,
PCB 0549

V.

FLEX-N-GATE CORPORATION,
an lllinois corporation,

N e N e e el A S e N

Respondent. ' )
AFFIDAVIT OF ANTHONY RICE

Anthony Rice, being first duly sworn, deposes and states under oath, and if sworn
as a witness, would testify, as follows:
[...]
penalties provided by law pursuant to Section 1-109 of the Code of Civil Procedure, that
ftl'i ftagggl’enfg feE{o,rt}% 51})0%/2 ig L TESpONSe to Complainant’s Interrogatories Nos. .

36 are true and correct, except as to matters herein stated
to be on information and belief, and as to such matters;-the undersigned certifies as
aforesaid that he verily believes the same to be trug." ; )

“Jarfies R. Dédson (-

Lo

i
I

Subscribed and sworn to before me this

. 1Hndayof \ , 2005. .
( | "OTFICTAL SEAL"
\/ = AT A Patti L. Tucker
NOtary Public Notary Public, State of lilinois
My Commission Exp. 07/1272008

17



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

b -

material contained in the Facility’s wastewater treatment unit pursuant to the “wastewater
treatment unit exemption” contained in 35 Ill. Admin. Code 703.123(e).

Second, the Facility has “claimed exemption from the RCRA permit requirement”
for certain other wastestreams which it sends off-site for treatment, storage or disposal
pursuant to 35 I1l. Admin. Code 703.123(a). Those wastestreams are.

Wastestream (Flex-N-Gate

Description) RCRA Classification
flush solvent D001 for flammability.
wastewater treatment sludge | FOO06 is a listed waste :
chromic acid D007 for chromium, D002 for corrosive, D008 for
lead '
paint

D001 for flammability

chrom. solids like concrete
with chromic acid D007 for chromium
solvent rags

D001 for flammability

D002 for corrosive, D007 for chromium, D005 for
barium sludge barium, D008 for lead
aerosols

D001 for flammability
chrome rags D007 for chromium

Tanks #1, #3, #4
D002 for corrosive, D007 for chromium-

chrom. contaminated solids-
PPE D002 for corrosive, D007 for chromium

4, Has respondent had any laboratory analyses performed on the liquid,
sludge or debris under the plating line? Provide the results of such analyses.

ANSWER: Flex-N-Gate has not had any laboratory analysis performed on any
material located “under the plating line.”

5. Has respondent had any laboratory analyses performed on the influent into
what respondent refers to as the “wastewater treatment unit” receiving “wastewater” from

the plating area? Provide the results of such analyses.



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

, __'__l_)
Respectfully submitted, and, as to
objections,
FLEX-N-GATE CORPORATION,

Respondent, - '

By: 7///0“‘/ /m

One of ILts/Attoﬁeys

Dated: April 14, 2005

. Thomas G. Safley
HODGE DWYER ZEMAN
3150 Roland Avenue
Post Office Box 5776
Springfield, Illinois 62705-5776
(217) 523-4500

GWST:003/Fil/Answers to Interrogatories

22



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

Public Notice - Urbana Champaign Sanitary District Northeast STP, Draft Modifi... Page 1 of 2

l @ Rod R. Blagojt

Public Notices ]

Public Notice

NPDES Permit No. IL0O031500
Notice No. RJH:03040301.dik

Public Notice Beginning Date: May 9, 2003
Public Notice Ending Date: June 9, 2003
National Pollutant Discharge Elimination System (NPDES) Permit Program

PUBLIC NOTICE/FACT SHEET
of
Draft Modified NPDES Permit to Discharge into Waters of the State

Public Notice/Fact Sheet Issued By:

Illinois EPA
Division of Water Pollution Control
Permit Section
1021 North Grand Avenue East
Post Office Box 19276
Springfield, Illinois 62794-9276
217-782-0610

Name and Address of Discharger: Name and Address of Facility:
Urbana Champaign Sanitary District Urbana Champaign SD NE STP
Post Office Box 669 1100 East University Avenue
Urbana, Illinois 61803 Urbana, Illinois

(Champaign County)

The Illinois Environmental Protection Agency (IEPA) has made a tentative determination to modify a
NPDES Permit to discharge into the waters of the state and has prepared a draft modified Permit and
associated fact sheet for the above named discharger. The Public Notice period will begin and end on
the dates indicated in the heading of this Public Notice/Fact Sheet. All comments on the draft modified
Permit and requests for hearing must be received by the IEPA by U.S. Mail, carrier mail or hand
delivered by the Public Notice Ending Date. Interested persons are invited to submit written comments
on the draft modified Permit to the IEPA at the above address. Commentors shall provide his or her
name and address and the nature of the issues proposed to be raised and the evidence proposed to be
presented with regards to those issues. Commentors may include a request for public hearing. Persons
submitting comments and/or requests for public hearing shall also send a copy of such comments or
requests to the Permit applicant. The NPDES Permit and notice numbers must appear on each
comment page.

The modification request, engineer's review notes including load limit calculations, Public Notice/Fact
Sheet, draft Permit, comments received, and other documents are available for inspection and may be

http://www.epa.state.il.us/public-notices/2003/urbana-sanita 3/29/2005




ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0031500

This Permit contains an authorization to treat and discharge excess flow as follows:

Discharge Number and Name: 002 Excess Flow Outfall

CONCENTRATION
LIMITS mg/L
Parameter Daily Maximum Monthly Average Regulation
BODs * 40 CFR 133.102
Suspended Solids * 40 CFR 133.102
Fecal Coliform Shall not exceed a geometric mean of 200 per 100 mL nor shall more than 10% of 35 IAC 304.121
the samples during the month exceed 400 per 100 mL
pH Shall be in the range of 6 to 9 Standard Units 35 IAC 304.125
Chlorine Residual 3.0 35 IAC 302.208

*Concentration Limits (L) shall be determined as follows:
L =-15/23(D) + 49.565

Where: D = number of days of discharge per month
L = monthly average effluent limitation in mg/L

Discharge Number and Name: 003 Flood Protection Overflow (when the receiving stream is above elevation 700.50)
Load limits computed based on a design average flow (DAF) of 17.3 MGD (design maximum flow (DMF) of 34.6.

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

LOAD LIMITS Ibs/day* CONCENTRATION
DAF (DMF) LIMITS mg/L
Monthly Weekly Daily Monthly Weekly Daily
Parameter Average Average Maximum Average Average Maximum Regulation
CBODs 1,443 2,886 10 20 351AC 304.120
(2,886) ~ (5,771) 40 CFR133.102
Suspended Solids 1,731 3,463 12 24 351AC 304.120
(3,463) (6,926) 40 CFR133.102
pH Shall be in the range of 6 to 9 Standard Units 351AC 304.125
Chlorine Residual 0.05 35 IAC 302.208
Ammonia Nitrogen:
March 303 (606) 765 (1,529) 1,385 (2,770) 21 5.3 9.6 35 1AC 355 and
April-October 216 (433) 433 (866) 1.5 3.0 35 1AC 302
Nov.-Feb. 346 (693) 693 (1,385) 24 4.8

*Load Limits are calculated by using the formula: 8.34 x (Design Average and/or Maximum Flow in MGD) x (Applicable Concentration
in mg/L). :



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. IL0031500

Application is made for the existing discharges which are located in Champaign County, lllinois. The following information identifies the

discharge point, receiving stream and stream classifications:

Stream Biological Stream
Outfall Receiving Stream Latitude Longitude Classification Characterization
001 Saline Branch 40° 07' 11" North 88° 11' 29" West General Use B
Drainage Ditch
002 Saline Branch 40° 07' 11" North 88° 11' 46" West General Use B
Drainage Ditch
003 Saline Branch 40° 07' 11" North 88° 11' 27" West General Use B
Drainage Ditch

To assist you further in identifying the location of the discharge(s) please see the attached map.

Discharge Number and Name: 001 STP Outfall

Load limits computed based on a design average flow (DAF) of 17.3 MGD (design maximum flow (DMF) of 34.6 MGD).

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

LOAD LIMITS Ibs/day* CONCENTRATION
DAF (DMF) LIMITS ma/L

Monthly Weekly Daily Monthly Weekly Daily
Parameter Average Average Maximum Average | Average | Maximum Regulation
CBODs 1,443 2,886 10 20 35 IAC 304.120

(2,886) (5,771) 40 CFR 133.102
Suspended Solids 1,731 3,463 12 24 35 IAC 304.120

(3,463) (6,926) 40 CFR 133.102
pH Shall be in the range of 6 to 9 Standard Units 35 IAC 304.125
Chlorine Residual 0.056 35 IAC 302.208
Ammonia Nitrogen: N
March 303 (606) | 765 (1,529) | 1,385 (2,770) 2.1 53 9.6 35 1AC 355 and
April-October 216 (433) 433 (866) 1.5 3.0 35 IAC 302
Nov.-Feb. 346 (693) 693 (1,385) 24 438

*Load Limits are calculated by using the formula: 8.34 x (Design Average and/or Maximum Flow in MGD) x (Applicable Concentration
in mg/L).



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

FACT SHEET

NPDES Permit No. IL0031500
Notice No. RJH:03040301.dlk

National Pollutant Discharge Elimination System (NPDES)
Permit Program

PUBLIC NOTICE/FACT SHEET
of )
Draft Modified NPDES Permit to Discharge into Waters of the State

Name and Address of Discharger: Name and Address of Facility:
Urbana Champaign Sanitary District Urbana Champaign SD NE STP
Post Office Box 669 1100 East University Avenue
Urbana, Hlinois 61803 Urbana, lllinois

(Champaign County)
The following water quality and effluent standards and limitations were applied to the discharge:

Title 35: Environmental Protection, Subtitle C: Water Pollution, Chapter |: Pollution Control Board and the Clean Water Act were
applied in determining the applicable standards, limitations and conditions contained in the draft Permit.

The applicant is engaged in treating domestic and industrial wastewater for the City of Champaign, the City of Urbana and tributary
areas of Champaign County.

The length of the Permit is approximately 5 years.

The main discharge number is 001. The seven day once in ten year low flow (7Q10) of the receiving stream, Saline Branch Drainage
Ditch, is 0 cfs.

The stream segment, BPJC-06, receiving the discharge from outfalls 001, 002 and 003 is on the 303 (d) list of impaired waters.

The following parameters have been identified as the pollutants causing impairment.

Potential Pollutants Potential Contributors
Nutrients, phosphorus, nitrates, pathogens, organic Municipal point sources, urban runoff/storm sewers, hydrologic/habitat
enrichment modification, channelization, habitat modification, streambank

modification/destabilization

The design average flow (DAF) for the facility is 17.3 million Qauons per day (MGD) and the design maximum flow (DMF) for the facility
is 34.6 MGD. Treatment consists of primary treatment, trickling filters, activated sludge, secondary clarification, nitrification, sand
filtration, sludge thickening, anaerobic digestion, sludge dewatering, land application of sludge.

This treatment works has an approved pretreatment program. There are 3 noncategorical SIUs and 2 ClUs.

This Modified NPDES Permit does not increase the facility's DAF, DMF, concentration limits, and/or load limits.

The IEPA will accept comments on the following draft modifications to the Permit:

1. Ammonia Nitorgen limits were modified to reflect the current water quality standards.

2. Special Condition 16 has been removed.



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

Public Notice - Urbana Champaign Sanitary District Northeast STP, Draft Modifi... Page 2 of 2

copied at the IEPA between 9:30 a.m. and 3:30 p.m. Monday through Friday when scheduled by the
interested person.

If written comments or requests indicates a significant degree of public interest in the draft modified
Permit, the permitting authority may, at its discretion, hold a public hearing. Public notice will be given

45 days before any public hearing. Response to comments will be provided when the final Permit is
issued.

For further information, please call Ralph Hahn at 217-782-0610. -
Copyright © 2004 Lilinois EPA  Agency Site Map | Privacy Information | Kids Privacy | Web Accessibility | Agency Webmaster

htto://www.epa.state.iI.us/pub|ic-noticeleOO3/urbana-sanitary-ne/ 3/29/2005



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

Pubtic Notice/Fact Sheet -- Page 4 -- NPDES Permit No. 1L0031500

This draft Permit also contains the following requirements as special conditions:
1. Reopening of this Permit to include different final effluent limitations.

2. Operation of the facility by or under the supervision of a certified operator.

3. Submission of the operational data in a specified form and at a required frequency at any time during the effective term of this
Permit.

4, More frequent monitoring requirement without Public Notice in the event of operational, maintenance or other problems resulting
in possible effluent deterioration.

Prohibition against causing or contributing to violations of water quality standards.
Effluent sampling point location.
Controlling the sources of infiltration and inflow into the sewer system.

A requirement to monitor and a limit of 0.05 mg/L for residual chlorine when it is used.

© ® N o o

The Permittee implements and administers an industrial pretreatment program pursuant to 40 CFR 0403,
10.  Burden reduction.

11.  Submission of annual fiscal data.

12.  Arequirement for biomonitoring of the effluent.

13.  Submission of semi annual reports indicating the quantities of sludge generated and disposed.

14. Recording the monitoring results on Discharge Monitoring Report Forms using one such form for each outfall each month and
submitting the forms to IEPA each month.

15.  Storm Water Pollution Prevention Plan (SWPPP)

olig

iy ')
'\\.;...g_....‘m-——ﬁ whizd e B

1 3] ot o
s
vq ‘le :iif_(/

001 002,58 003 ~

: A
Urhana Champalgn sD Noﬂheast STP-

!




ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

URBANA & CHAMPAIGN SANITARY DISTRICT
INDUSTRIAL WASTEWATER DISCHARGE PERMIT
Perm:.t; Number 2004 01

' SECTION ONE - GENERAL 5
Nape: = . GuardianWest
SIF Code:  . J?f’ “’“.1NAICS Code: 336370
Fa"lllty Address: I;OGMEI Unlver51ty Avenue, Urbana 61802

The above referenced User ‘1% hereby authorized ‘tc discharge

wa.
sul
cot

E

tewater to the Urbana & Champaigr Sanitary District

ject to said User's. ccmpllance w1th the terms and
ditions in thls permlt

Effective Date: March 1; 2004 .

Expiration Date: ~ Eebruary 28, 2009

Re¢ommended For Apprdééii"“

2-24. 04

Bruce R. Butler, M . (pbate) .
Pretreatment Coordlnator :
Approval

GCJ

G.
Din

Tim - Bachman, P, E. = o ‘ ~* {Date)
ector of Waste Treatment Operatlons'

e A g, S



ELECTRONIC FILING, RECEIVED, CLERK'S OFFICE, MAY 27, 2005

SECTION FOUR - REPORTING REQUIREMENTS (CONT)

3. Iff sampling indicates a violation, the User shall also repeat
the sampling and analysis and submit the results of the
repeat analysis to the District within 30 days after becoming
awﬁre"of the violation, except the User is not required to

.reFample if the District performs sampling at the User at a

Equéncy of at least once per month; or, the District
i

fr

performs sampling at the User between the time when the User '

performs its initial sampling and the time when the User

reteives the results of this sampling. Note that additional:

repampling may be necessary to avoid significant L

noncompliance“as;@gﬁinggg;njsecgion 825 of UCSD ordinance

600. ok . ST L e ) \

4. In{the event the type, quality, or volume of wastewater
discharged by the User is expected to materially and
substantially change as reasonably determined by the User or
the District, the User shall give a thirty (30) day notice in
writing to the District and shall maké a new application to
the’District‘priQr;td:s;idQChange.,_The User shall not
materially and substantially change the type, quality or

volume of its wastewater beyond that allowed by this permit

without prior approval of the District. L

SECTION FIVE - STANDARD COMDITTONS

1. The Industrial User shall retain and preserve for no less
than three (3) years, any. records, books, documents, '
megoranda, reports, or correspondence relating to monitoring,
sangpling and chemical analysis made by or in behalf of the
User in connection with its discharge. Such information